T 22.06 OVERALL —

831 OVERALL

FRONT VIEW
SHOWN WITH DOOR

RENVISIONS

REV DESCRIPTION DATE REV. BY
A RELEASED FOR PROP |9/17/87
30.40 FRAME DEPTH 150 TYP
30.00 PANEL TO PANEL
— — DIAG. BRACES HELD [ k
FRONT TO REAR—] [i L 70 FraME wiTH m !
STIFFENER [ T\ m #10-32X3/4 HEX SOCKET " “
#0054683 AT J/AR CAP SCREW #0390401 “ ;
IYP 4 PL ] N o| INSTALLED WITH HEAD ! !
| 4 | N INSIDE OF CABINET. | ]
o bl #10 FLAT WASHER | i
MAT-7715-LH ¥M165383 | "
SOLID FRONT #10 SPLIT LOCK WASHER | :
SEISMIC DOOR p=s #0169729 | "
1 1
#0606874 FULL LENGTH—"" #10-32 HEX NUT ! !
DIAG. BRACE #0083457 _ “
40606071 TYP 4 PL PER SIDE " !
TYP 2 PL. TYP. BOTH SIDES ! !
‘.l!llll!...r...lr " “
[TT———HALF LENGTH m m
SWING HANDLE : ¥ ﬁ%m%wwnm AT - " |
#0169678 ~7719-LH-FV !
o1 TYP 2 PL PER FULLY VENTED — | m
SIDE. SEISMIC DOCR. “ !
#10-24x1/2 HX <I|/ HOG06876 “ "
HD SCREW #0077727 | __——X-BRACE SPACER | |
TYP. 4 PL PER N 0 ol -1 #0605560 INSTALLED | |
oe m%mnﬂmgﬂw_m. NS BETWEEN STIFF. AND ! — !
+ 1 1
: . P ] X~BRACE. " “
e | !
[ 1 1
L~ ! m
MOD. MIDDLE FRONT L L _ “
TO REAR STIFFENER __~7 // m "
#0606074 DIAG. BRACES HELD “ |
TYP. 2 PL. TO STIFFENER WITH ! |
. #10-32X374 HEX SOCKET ' |
CAP SCREW #039040) | |
#10 SPLIT LOCK WASHER ! !
B #0169729 “ |
MAT-7730 FIXED SIDE #1035 KX NUT “ |
PANEL #0606873 ] 40083457 ! !
ATTACHED TO FRAME TYP 4 PL PER SIDE ! !
WITH (12> #10~32x5/8 TYP. BOTH SIDES m m
HEX WH HD SEMS SCREW " ;
#0390214 & #10-32 CAGE 4] “ “
NUT #0122295. ALSI, / “ !
ATTACH APPROX. 10* 1] ! "
OF DPEN CELL GSKT ~—_ ! R
4M169324. TYP 2 PL. MAT-771930 I
FRAME ASSY I
#0606869 . IR
b e e e J
\_ FRONT REAR
SEISMIC BASE
#0605348
RIGHT SIDE VIEW REAR VIEW
SHOWN WITH DOOR
FINISH NOTE: -FRAME & BASE TO BE PAINTED 2097 CHARCOAL.
IHD_Ug COORS & SIDES TO BE PAINTED 01T ot ey e iy | L, R W b o .n. . 75 7166 MOLNTAIN (HEGSTATAL
LT. GRAY. BUSTIT | SRR W gmoy ¢ Jww] S PUMA EPSAA 0 B e
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8013 FRAME HEIGHT

ATTACH LH FRAME

HALF OF HINGE

#0393181 TO

FRAME USING (2>
#8-32%x3/8 FL HD \]

SCREW #0082697.

3 PL FRONT & REAR

6 PL TOTAL

J 19.06 PNL OPENING =

~—18.37 CTR-CTR
17.81 CLEAR

L 1.50

.281¢ HOLES ON
STD. ElAa SPACING
(5/8-5/8~-1/2>
TYP ALL RAILS.

77.13 PANEL DOPENING

/

3.00 —

FRONT VIEW

SHOWN WITHCUT DOORS

ATTACH CATCH

MAT-1930 SOLID TOP
PANEL #0606872
ATTACHED TO FRAME
WITH ¢8> #10-32x5/8
HEX WH HD SEMS SCREW
#0390214 & #10-32 CAGE
NUT $#0122295.

#0393164 TO FRAME
USING (2> #8-32x3/8
PH FL HD SCREWS

#0082697.
3 PL FRONT &
6 PL. TOTAL

REAR

///lm|wu MTG BRKT
#0050300 ATTACHED
IN FIXED POSITION
W/ (9) #10-16x5/8
HX WH HD SELF-DR
SCREW #0078011
TYP. BOTH SIDES

30.00 PANEL TO PANEL

R-77 MTG BRKT
#0050300 ATTACHED
IN FIXED POSITION
W/ (G) #10-16x5/8
HX wH HD SELF-DR
SCREW #0078011
TYP. BOTH SIDES

FRONT
TP VIEW

VERT. CABINET ASSY., MAT-771930
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SEISMIC BASE
#0605348

19.42

3.46

SEISMIC BASE HELD TO

FRONT AND REAR BEZEL

WITH (4

3/8-16x1 1/8 HEX HD
£ GR. 3 BOLT #C390ie24

3/8 SPLIT LOCK WASHER

#0389235
3/8 FLAT WASHER
#0389161
3/8-1&6 RIVNUT
#0169963

| T SEISMIC BASE HELD TO

CORNER MEMBERS AND

GUSSETS WITH (5)

3/8-16x1 1/8 HEX HD
GR. 5 BOLT #0390124

3/8 SPLIT LOCK WASHER
80389255

3/8 FLAT WASHER
#0389161

3/-16 FLANGED LOCK
NUT HM169183

(8> 0.625¢ HOLES
FOR BUOLT-DOWN

FRONT
o @
o) o)
[©
)
N\
N
y
[O
N \\
f
M. 0
] g ¥
M
N—~
=l 4,40 TYP |=—
5.42 11.22
REAR

BOTTOM VIEW

VERT. CABINET ASSY., MAT—771930
ADVANCED CONTROL SYS.
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A
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79.74 REF
LOCKING CHANNEL GUIDE TO
GUIDE 7O CONSIST 0OF:
CAM #0393163 ATTACHED (1> NYLON GLIDE PAD #0169674 ATTACE BLACK
ROLLER ASSY TO CONSIST OF: ACTUATING BRKT #0393162 70 ACTUATING BRKT (ARY 174 VHB TAPE #0169584 BUMPER #0083969
(1> ROLLER PIN SCREW #016968¢ ATTACHED TO PAINTED LOCKING #0393162 WITH: (1> GUIDE BRKT #£393160 AS SHOWN
(1> ROLLER BEARING #0169683 CHANNEL #0393172 WITH (1> SHOULDER SCREW (P> 48-3°P9x3/8 PH FL SCREW TYP 4 PL PER DOOR
(2> NYLON ROLLERS #0169676 (4) #8-32x3/8 HEX WH HD 40169317 0082697 TYP. 8 PL TOTAL
TYP. 3 PL PER DOOR SCREWS #0077626 (1> FLANGED BEARING TYP. 2 PL PER DOOR
TYP. 6 PL TOTAL TYP 2 PL TOTAL 40169498 TYP. 4 PL TOTAL
TYP. 2 PL TOTAL
= A = d
== SWING HANDLE #0169678 =1
== W/ KEY LOCK #0169679 =
= & CAP #0169684. —_———u—= o
T TYP 2 PL. TOTAL = == L]
= = = M~
=== === o
I=1= = — o
= i
ATTACH LH DOOR
HALF OF HINGE #0393182 HZ%W_NZD_l <Hm/>\
TO DOOR USING <&>
#10-32x5/8 TORX PAN OF LH-FV DOOR
HEAD SCREWS 80390484
NUT PLATE #0077737
TYP. 3 PL PER DCOR MAT-7719LH-FV
TYP. & PL TOTAL DOOR PNL #0606876
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ADVANCED CONTRQOL SYS.
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